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REPORT ISSUED TO 
FIBERGRATE COMPOSITE STRUCTURES 
900 FM 205 
Stephenville, TX 76401 
 
SECTION 1 
SCOPE 
 
Intertek Building & Construction (B&C) was contracted by Fibergrate Composite Structures to 
perform testing in accordance with NORSOK Standard U-001 section 5.1, on their High Load 
Capacity, grate.  Results obtained are tested values and were secured by using the designated test 
method(s).  Testing was conducted at Intertek test facility in Plano, TX.  
 
This report does not constitute certification of this product nor an opinion or endorsement by this 
laboratory.  
 
SECTION 2 
SUMMARY OF TEST RESULTS 
 
 

TITLE RESULTS 

50kJ impact with 700mm object No Penetration 
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SECTION 3 
TEST METHOD(S) 
 
The specimens were evaluated in accordance with the following: 

NORSOK standard U-001, Subsea Production Systems (Section 5.1- 50kJ point load impact) 

SECTION 4 
MATERIAL SOURCE/INSTALLATION 
 
Test specimens were provided by the client.  Representative samples of the test specimen(s) will 
be retained by Intertek B&C for a minimum of four years from the test completion date. 
 
The specimen was installed onto a reaction frame.  The reaction frame was fabricated of 4" square 
tube.  Two horizontal tubes were positioned parallel to each other and 43-5/16" clear opening 
apart.  The tubes were positioned 20" above a concrete test pad, adjusted for square, level, and 
plumb, and anchored to the pad with bolts.   
 

LOCATION ANCHOR DESCRIPTION ANCHOR LOCATION 

Reaction Frame 3/8" x 6" Tapcon 

One anchor located in each corner 
of the reaction frame securing it 
to the concrete test pad. 4 
anchors total 

Specimen 1/4" diameter wire rope 

The specimen was loosely bound 
to the reaction frame with four 
wire ropes.  One at each corner of 
the reaction frame.  The wire 
ropes were loose so that the 
specimen had freedom of 
movement after the impact. 

SECTION 5 
EQUIPMENT 
1160 lb Impactor – 700mm diameter 
 
SECTION 6 
LIST OF OFFICIAL OBSERVERS 
 

NAME COMPANY 

Joe Burr Fibergrate 

Ethan Love Fibergrate 

Andy Cost Intertek B&C 
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SECTION 7 
TEST SPECIMEN DESCRIPTION 
 
Product Type:  Floor Grate 
Series/Model:  High Load Capacity 
 
Product Size(s): 48" x 96" x 2" Thick 
 

OVERALL AREA: WIDTH LENGTH 

6.3 m² (32.0 ft2) millimeters inches millimeters inches 

Overall Size 1219 48 2438 96 

Mesh Size 25 1 51 2 

Load Bar Size 10 0.39   

Mesh Opening 
Space 

16 5/8 44 1-3/4 

 
 
SECTION 8 
TEST RESULTS 
 
The temperature during testing was 22°C (72°F).  The results are tabulated as follows: 
 

 

TITLE OF TEST RESULTS ALLOWED NOTE 

50.33kJ (37,120 lbf) impact 
Specimen 1 

No Penetration No Penetration 1,2 

   

50.33kJ (37,120 lbf) impact 
Specimen 2 

No Penetration No Penetration 1, 2 

50.33kJ (37,120 lbf) impact 
Specimen 3 

No Penetration No Penetration 1, 2 

 
General Note:  All testing was performed in accordance with the referenced standard(s). 
 
Note 1:  Impact force was accomplished using a 526kg (1160lb) steel and concrete impactor 
dropped from 9.75 m (32 feet) onto the test specimen. 
 
Note 2:  Testing was captured using high speed video, regular video, and still photographs which 
are on file with Intertek. 
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SECTION 9 
PHOTOGRAPHS 

 

Photo No. 1 
Impact and Test Stand Configuration 

 

Photo No. 2 
After Impact 

 
  

 

 



 

Version: 07/24/17 Page 6 of 11 RT-R-AMER-Test-2805 

SECTION 10 
DRAWINGS 
 
The test specimen drawings have been reviewed by Intertek B&C and are representative of the 
test specimen(s) reported herein.  Test specimen construction was verified by Intertek B&C per 
the drawings included in this report.  Any deviations are documented herein or on the drawings. 
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SECTION 11 
REVISION LOG 
 

REVISION # DATE PAGES REVISION 

0 12/07/17 N/A Original Report Issue 
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